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two- and three-level 150, 200, 300

Side Cargo Assembly Instructions

wer. 3

Product accessories

A

B. Front attachment - 2 pcs.

Cargo basket with two levels

Cargo basket, three levels
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D. Runner -

2 pcs.

E. M5x12 - 4 pcs.
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G. M4x8 - 2 pcs.
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F. M5x20 - 2 pcs.

H. M4x10 - 2 pcs.
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Front panel fixing

E - front adjustment screws
F - counter screw
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